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Consulting Engineering Bureau & Laboratories

Acewdigl) SIHLES LN Jelae S5

Company Name : <N ghall gusl
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 23-06-2023
Report No : 37
Location : St. (451+300) : (451+340) sl Lali M5
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 280/350 OPC
5 f A i :
| Date o ge . Weight B.B Density Load | Strength < Ave o+ | Percentage
ﬁ Casti Testin Davs Location (Kg) Weight el &N | (Kglemd) treng % ,
| asting g y g (Kg) {(gm/cm) : g Axﬂ\O—.«-J
St. 8151 668 303
(451+300)
16-6-2023 23-6-2023 7 ( Am._.h.uhs 8181 8140 2.41 606 275 288 103
Jalidali | gog9 636 288
3 El Malek El Afdal Street PR+ (PEITRE Tl of
Zamalek, Cairo. IAS 300l st

Tal & Baw « YT26723] - 27363093
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983AMD 6097:1989, 6720:1991

350 KG OPC Contractor S
31-03-23 280 Kg/em2
st 451(320+360) 5 slabs W 6
160 mm
160(-/+)25 mm___ |Concrete Temn CQ) -t 27
lSpecimen Reference 1 2 3
Date of Test 07-04-23 07-04-23 07-04-23
[Age of Test ( Days) 7 7 7
Moist, Condition at Testing. MOIST MOIST MOIST
Average Dimension (mm) ] 150 150 150
Weight _ (g) 8150 7996 8070
Density ( kg/m?) 2415 2369 2391
|Failure Load ( kN) 813 779 822
IComn. Strength Kg/em? 369 353 373
Mode of Failure T C B
Average 7Days 365
0

Note : T Indiéates tensile cracking v

JRmurlu :  Specified Loading Rate Range = 4.5kN/S 10 9.0 kN/S or (G.S&NE)
Lab Technician Lab Incharge QC Engineer QC Manager
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983AMD 6097:1989, 6720:1991

350 KG OPC Contractor ;u_ﬁi
30-03-23 280 Kg/em2
st 451(3204360) 5 slabs 6
160 mm
160(-/+)25 mm : 27
1 2 3
06-04-23 | . 06-04-23 06-04-23
7 7 7
MOIST MOIST ‘MOIST
] 150 150 150
8010 8260 8119
2373 2447 2406
Failure Load ( kN) 780 831 810
Comp. Strength Kg/em® 354 . 377 367
|Mode of Faiture g A \C 3 o L C B
Average 7Days 366
0

1881:Par 114 In the as received condition for mois! specimens and

F : Tin tensile kin

Remarks: Specified Loading Rate Range = 4,5kN/S t0 9,0 kN/S or (6.8kN/S)
Lab Technician Lab Incharge QC Engincer

USAMA
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983AMD 6097:1989, 6720:1991

Cement Conten/Ivpe 350 KG OPC Contractor st
H 29-03-23 280 Kg/em2
st 451(360+400) 5 slabs NQ.of CubesMade i 6

ConcrefeSiump 160 i iﬂ
|TargetSlump 160(-/+)25 mm_ |Concrete Temp CC)V 0 27
Specimen Reference 1 2 3

Date of Test 05-04-23 05-04-23 05-04-23

Age of Test ( Days ) 1 7 7

Moist. Condition at Testing. MOIST MOIST MOIST

Average Dimension (mm) 150 150 150

Weight  (g) 8241 8238 8254

Density ( kg/m?) 2442 2441 2446

Failure Load ( kN) 794 788 759

Comp. Strength Kg/cm? 360 357 344

Mode of Failure C C B

Average 7Days 354

0

Note : T indicates tensile crackin

Remarks :  Specified Loading Rate Range = 4. SkN/S 10 9.0 KN/S or (6.8kN/S)

Lab Technician

Lab Incharge

USAMA
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983AMD 6097:1989, 6720:1991

agnt Conten/Tvng 350 KG OPC Confeactor _gus
t¢.of Casting : 30-03-23 280 Kg/em2
Asd STRACTURE . st 451(320+360) 5 slabs 6
wersteSlum 160 mm
wcgst Slump 160(-/+)25 mm Concrete Temp (°C) & 27
secimen Reference 1 2 3
«ate of Test 27-04-23 27-04-23 27-04-23
geof Test(Days) 28 28 28
_oist. Condition at Testing. MOIST MOIST MOIST
verage Dimension (mm) 150 150 150
veight  (g) 8359 8277 8269
rensi 'm®) 2477 2452 2450
“ailure Load ( kN) 893 908 878
-omp. Strength Kg/em? 405 412 398
Aode of Failure C C B
\verage 28Days 405
0

emarks:  Specified Loading Rate Range = 4.5KN/S 10 9.0 kN/S or (6.8kN/S)

Lab Techniclan

LabJncharge

M A S

QC Engineor

QC Manager
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983AMD 6097:1989, 6720:1991

Cement Conten/Tvue 350 KG OPC Contractor gl
' 28.03-23 Suscificd Streneth . 280 K/em?
; . st 451(360+400) 5 slnbs NO. of Cubies Made i
160 mm
160(-/+)25 mm__ (Concrete Temp CC) & 27

Specimen Reference 1 3

Date of Test 04-04-23 - 04-04-23 04-04-23

[Age of Test ( Days ) 7 7

Moist. Condition at Tesling. MOIST MOIST MOIST

Average Dimension (mm) ] 150 150 150

Weight (g 8135 8157 8266

Density ( kg/m?) 2410 2417 2449

Failure Load ( kN) 766 784 830

Comp. Strength Kg/em? 347 355 376
[Mode of Failure C B

Average 7Days 360

0
N : Satisfactory __Unsatisfactory
1 S1ac X
2
\ ! 1 ]
A
Remarks - -:'-‘-'.::{7
1 i 1 Innce with BS L% v:lb‘:
1881:Part 114 in the as received condition for moisl specimens and y
in g ion for laboralory caured specumens
Note : T indicates tensile crackin
Remarks :  Specified Loading Rate Range = 4.5kN/S 10 9.0 kN/S or (6.8kN/S)
Lab Technician Lab Incharge QC Engincer
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